
    

 
 
 
 

Rockhampton Regional Council 
 

Registered Service Provider No. SP493 

 
 
 
 

Drinking Water Quality Management Plan 

 
 
 

November 2021 
 



 
Drinking Water Quality Management Plan 

Document No. FRW-02-02-P01  Version No. 4   2 

Version Control 
Revision 

No. 
Revision Description Revision Date Reviewer 

0 Original Approved Version June 2012 Jason Plumb, 
Nimish Chand 

1 First Review October 2014 Ariane Leyden, 
Jason Plumb, 
Nimish Chand 

2 Second Review August 2016 Ariane Leyden,  
Jason Plumb 

3 Third Review August 2018 Ariane Leyden,  
Jason Plumb 

4 Fourth Review  October 2021 Ariane Leyden, 
Jason Plumb 



 
Drinking Water Quality Management Plan 

Document No. FRW-02-02-P01  Version No. 4   3 
[...]
flooding events that lead to highly variable raw water quality e.g. rapid changes in 
turbidity, fluctuations in Fe and Mn concentration. The raw water contains a low 
concentration of fluoride at ~0.1 mg/L. A thorough review of the Fitzroy Basin, its 
characteristics, status and management framework is provided in the Fitzroy Basin 
Water Quality Improvement Report (2008) prepared by the Fitzroy Basin Association 
Incorporated. 

The Glenmore Water Treatment Plant (WTP) intake structure is located 
approximately 5 km upstream of the Fitzroy Barrage. The intake is designed to 
provide four different depths from which water is pumped for treatment, from the 
surface to more than 5 m deep. Multiple high level intake structures provide the 
ability to pump raw water for treatment during high flow and flooding events. All 



 
Drinking Water Quality Management Plan 

Document No. FRW-02-02-P01  Version No. 4   16 

intake structures are designed to withstand damage from debris and high flows that 
occur during flooding events. 

The Glenmore Low Lift Water Pump Station (WPS) contains four centrifugal pumps 
ranging in capacity from 270 L/sec to 715 L/sec. This WPS pumps raw water from 
the river intake into the inlet of the Glenmore WTP which is located about 250 m 
away from the riverbank. Combinations of these four pumps can be operated to meet 
the demand requirements and to balance the flow rate of raw water into the 
Glenmore WTP with the flow rate of drinking water out of the clear water storage 
reservoirs. 

2.2.2 No.7 Dam and Fletcher Creek Weir 

The Mount Morgan Water Supply Scheme obtains its water from the No.7 Dam 
(primary water source) and the Fletcher Creek Weir (alternate source). The Fletcher 
Creek source is available for use only in the event that water from the No.7 Dam is 
either unfit for use or unavailable. Fletcher Creek is rarely used as the source of raw 
water since the increase in the storage capacity of No. 7 Dam in 1999.  

The No.7 Dam is located on the Dee River which runs through the centre of Mount 
Morgan. The No.7 Dam was originally constructed in 1900 by the Mount Morgan 
Gold Mine Company and was later raised an additional 4.5 m in 1999. The total 
storage capacity of the dam is 2,800 ML.  

The Fletcher Creek Weir was originally built in 1966 and was later upgraded to a 
three row steel piling weir in 1984. The total storage capacity of the Fletcher Creek 
Weir is approximately 340 ML. Modelling of water storage levels based on current 
demand suggests that by the time the No.7 Dam level drops to the point where water 
is unavailable for use, the Fletcher Creek Weir will already be empty and therefore 
useless as a water source. 

For many years long term water security in Mount Morgan has been an area of much 
attention. The area receives lower annual rainfall than the coastal parts of the region 
and the Dee River and Fletcher Creek catchments are quite small by comparison. 
Based on historical data, the 99.9% reliable supply from the No.7 Dam is 1.6 ML/d. 
Land use in the Dee River and Fletcher Creek catchments above the two storages is 
predominantly cattle grazing or undisturbed bushland, with each catchment an 
unprotected catchment. The two storages are upstream from the extensive gold and 
copper mining activities associated with Mount Morgan’s history. Water quality 
issues associated with these two storages include problems associated 
cyanobacterial blooms and occasional increases in the concentrations of iron and 
manganese in the raw water. 

The raw water intake at the No.7 Dam is located approximately 15 m away from dam 
wall and approximately 20 m from the shore of the dam. An anchored pontoon 
provides the support for the raw water intake pipe which is supplied via a single 
submersible pump capable of pumping 24 L/sec located at a fixed depth (600 mm) in 
water with a maximum depth of 12 m. An identical submersible pump is available for 
rapid installation as a replacement in the event of a raw water pump failure. 

In an emergency or when the water from No. 7 Dam and Fletcher Creek are deemed 
unavailable and/or of unacceptable quality, potable water can be tankered from 
specified filling areas in the Rockhampton Water Supply Scheme and delivered to 
the Mount Morgan WTP. 



 
Drinking Water Quality Management Plan 

Document No. FRW-02-02-P01  Version No. 4   17 

2.3 Water Treatment Processes 
Water treatment for each of the drinking water schemes is performed using slight 
variations of the same conventional coagulation, flocculation, sedimentation, 
filtration, pH correction and disinfection process. The individual treatment processes 
are described below for each water treatment plant. 
 
2.3.1 Glenmore Water Treatment Plant 

The Glenmore WTP in Rockhampton is the source of treated water supplied to 
residents in Rockhampton, Gracemere, north of Parkhurst in North Rockhampton, 
east of Lakes Creek in North Rockhampton and also the Capricorn Coast via the 
Rockhampton to Yeppoon Water Supply Pipeline. Commencing operation in 1971, 
the Glenmore WTP has a maximum capacity to treat 120 ML/d and the maximum 
demand recorded on the system was 114 ML/d, which was recorded in 2002/03 prior 
to the introduction of water meters in Rockhampton. Since consumption-based 
charging commenced in 2005, maximum demand on the Glenmore WTP has been 
approximately 100 ML/d. 

The design of the Glenmore WTP has been maximised to handle very high raw 
water turbidity and large rapid variations in raw water turbidity. There are no defined 
raw water turbidity operational limits for the operation of the WTP. The WTP has 
effectively treated raw water with turbidity in excess of 2000 NTU and is consistently 
capable of achieving more than 4-log removal of turbidity through its treatment 
stages. Operational performance is monitored using on-line and manual turbidity 
measurement to ensure the effectiveness of treatment barriers (see further 
descriptions below). 

Figure 2.4 shows a schematic representation of the treatment processes used at the 
Glenmore WTP. Water flows through coarse mesh screens into the river inlet 
structure and gravitates to the low-lift pump station where it is pumped to the inlet of 
the WTP. Upon entry to the inlet of the WTP, the option exists for pre-oxidation using 
chlorine gas and/or the chlorine dioxide to oxidise manganese, iron and other 
oxidisable compounds, or to assist with the destruction and removal of 
cyanobacteria. It is likely that the recently installed chlorine dioxide system will be 
used as pre-treatment step due to its ability to oxidise organics and inorganics in the 
water while minimising the production of disinfection by-products. There is also an 
option to manually or automatically dose magnesium oxide at the inlet of the WTP to 
increase alkalinity and adjust pH. The WTP inlet is designed to promote rapidly 
mixing conditions, and at this point the influent raw water is dosed with a coagulant 
(polyaluminium chlorhydrate) using a duty/standby two pump set system. The 
coagulant-dosed raw water is then pumped into two identical parallel train 
flocculation/sedimentation basins, each with a design capacity of 70 ML/d. 

At the entry to the first bay of the flocculation tank powdered activated carbon 
(Acticarb PS1000 or equivalent) is dosed into the water using a duty/standby 
activated carbon dosing system when required to remove soluble organics. The 
flocculation tank is comprised of three bays that contain horizontal paddle mixers to 
provide gentle mixing to promote flocculation. The direction of flow through each bay 
is opposite to the previous bay. Upon entry to the second bay of each flocculation 
tank, the water is dosed with a polyacrylamide (NALCLEAR® 8170 PULV, Nalco or 
Magnafloc® LT20, BASF) as a water clarification aid.  



 
Drinking Water Quality Management Plan 

Document No. FRW-02-02-P01  Version No. 4   18 

Water containing well-formed floc particles leaves the flocculation tank and enters 
the sedimentation tank through a series of slots in the wall of the final flocculation 
bay. At this point the absence of mixing promotes the settling of the floc particles as 
the water passes through the sedimentation tank. The majority of the sedimentation 
process occurs within the first half of the sedimentation tank. A mechanical sludge 
scraper in each sedimentation tank is used to remove settled sludge through drains 
in the bottom of the sedimentation tank. Water treatment sludge is collected in on-
site sludge holding lagoons. Gravity separation is used to separate the sludge from 
the supernatant which is then returned to the Barrage impoundment. Strict discharge 
conditions require that the supernatant is of high quality and therefore poses no risk 
to the quality of raw water in the Barrage storage. At the end of the first half of each 
sedimentation tank, water is able to be dosed with low levels of chlorine dioxide to 
oxidise residual organics and inorganics in the clarified water. The second half of 
each sedimentation tank contains a tube settler array to maximise sedimentation of 
fine floc particles. At this point, clarified top water (target turbidity of 1.0 to 1.5 NTU 
measured by a pre-filtration mid-tank on-line turbidity meter) is collected via finger 
weirs into collection channels which then transfer the clarified water to the filters. 

 

Figure 2.4: Schematic Representation of the Treatment Process at the Glenmore WTP.  

 

Flash Mix

Low Lift PumpsIntake 
Screens

Raw Water

Coagulant
(polyaluminium chlorhydrate)

Flocculator Bays

Sedimentation Tank
(Clarifier)

Finger Weirs
(Water Harvesting)

Polymer
(Non-Ionic)

Clarified WaterFiltration Units (10)

Waste Sludge

Sludge Storage Lagoons 
(Dewatering)

Filter Backwash

Filtered Water

pH Control (Lime Addition)

Disinfection (chlorine gas)

Clear Water Storage
Reservoirs

High Lift Pump Satation

Glenmore WTP Service Water

Distribution 
System

Pre-Oxidation (Chlorine Dioxide) 

Powdered 
Activated Carbon

[Fluoride (sodium fluorosilicate)]

Supernatant Returned to 
Barrage Storage 

Downstream of Intake

Chlorine Dioxide

 Disinfection (Chlorine Dioxide)

Pre-Chlorination (Chlorine Gas) 

[Magnesium Oxide]

 

 

Filtration is achieved using 10 rapid gravity sand and garnet filters of 1100 mm total 
bed depth. Each filter contains three 100 mm deep layers of garnet gravel (effective 
size = 0.6-1.2 mm, 1.2-2.4 mm and 2.4-4.8 mm) beneath a 200 mm layer of fine 
garnet (effective size = 0.3-0.4 mm) which is beneath a 600 mm deep layer of top 



 
Drinking Water Quality Management Plan 

Document No. FRW-02-02-P01  Version No. 4   19 

sand (effective size = 0.9-1.0 mm). Filters are automatically backwashed based on 
time, loss of head or turbidity triggers which are monitored in real-time by the 
Honeywell Programmable Logic Controller (PLC) and Experion PKS R511.3 
Supervisory Control and Data Acquisition (SCADA) system. Backwashing is 
achieved using a duty/standby two pump set and a blower to wash and air scour 
each filter. Each filter contains a filter-to-waste function which enables poor quality 
filtered water to be wasted until the target water quality is achieved. Filters typically 
produce water with turbidity of <0.1 NTU, with 0.3 NTU used as a setpoint to trigger 
a backwash (as per the USEPA Long Term 2 Enhanced Surface Water Treatment 
Rule). Filter backwash or other waste waters are diverted to the sludge holding 
lagoons mentioned above and are treated and disposed of accordingly. 

Filtered water passes through dual collection pipes which gravity transfer the water 
to the clear water reservoirs (2 x 2.2 ML reservoirs). Before reaching the clear water 
reservoirs, the dual collection pipes intersect at a pit designed to provide mixing, a 
water storage for the filter backwash pumps and also be used as a common dosing 
point for chlorine. Prior to entry into this pit filtered water is dosed with hydrated lime 
by one of two duty/standby lime feeding systems to correct pH (pH 7.8 target).  

Although not currently dosed since the Council adopted to discontinue dosing in mid-
2013, fluoride (sodium fluorosilicate 1 tonne bulk bag system) if dosed, is added via 
dual duty/standby dosing pump skids into each of the dual collection pipes 
immediately downstream of the intersecting mixing pit. Fluoride dosing to a final 
concentration of 0.7 mg/L is achieved using flow-paced dosing based on flow 
readings from meters in the clear water collection pipes. On-line Dulcometer fluoride 
analysers are installed for each dosing pump set with interlocks with a separate PLC 
to prevent overdosing and with low, high and high high alarm setpoints to detect 
excursions outside of the target operating range (0.6 to 0.86 mg/L). The same alarm 
setup exists on a third final water Dulcometer fluoride analyser to provide 
redundancy of on-line analysis. This final water on-line analyser is not interlocked 
with the PLC that controls the two dosing pump sets. 

Disinfection is achieved by adding chlorine gas into the pit via one of two 
duty/standby Siemens gas feed chlorinators. The chlorine gas storage room is 
designed to allow four cylinders containing 920 kg each to be connected for use at 
any time. A free chlorine residual setpoint of 1.0 mg/L is used for the final water and 
this is achieved using flow-paced dosing at rates of between 4 and 8 kg/h of chlorine 
gas if required to achieve the free chlorine residual setpoint. An option also exists to 
dose chlorine dioxide into the pit as a disinfectant to minimise the production of 
disinfection by-products. Water from the clear water reservoirs is then pumped to the 
distribution system using the High Lift Pump Station on site. Alarm setpoints for low, 
low low, high and high high alarms for the free chlorine residual are in place to detect 
excursions outside of a target range (0.5 to 1.5 mg/L of free chlorine) and the 
Glenmore WTP PLC is programmed to automatically shutdown the WTP and High 
Lift Pump Station if the free chlorine residual exceeds 1.8 mg/L for more than 15 
minutes or if free chlorine residual exceeds 1.5 mg/L for 60 minutes. If the free 
chlorine residual triggers a low level alarm urgent action is taken to address the 
cause of the excursion via the attendance to site of suitably qualified reactive 
maintenance staff. If required the WTP will be shutdown to prevent the distribution of 
non-disinfected water to customers. 



 
Drinking Water Quality Management Plan 

Document No. FRW-02-02-P01  Version No. 4   20 

As indicated above, the Glenmore WTP has a maximum treatment capacity of 120 
ML/d. This maximum capacity is based on the recorded peak operating rate used in 
the early 2000s when demand before the implementation of water meters in 
Rockhampton was significantly higher than it is currently. Each sedimentation tank is 
capable of achieving effective clarification of raw water at a rate of 70 ML/d. The 10 
rapid sand filters are capable of achieving effective filtration of clarified water at a 
flow rate of 120 ML/d. The chlorine gas disinfection system is capable of achieving 
effective disinfection up to at least 120 ML/d. 

Despite these stated maximum capacity rates, a safe working maximum treatment 
capacity of 115 ML has been adopted as the normal maximum flow rate through the 
Glenmore WTP. Therefore current maximum loadings are well beneath the known 
effective capacity of the sedimentation tanks, filters and disinfection process steps 
and no bypasses for any of these steps exists in the WTP process design. This rate 
has been determined based on its suitability over a range of differing raw water 
quality conditions. If required to meet high demand or maximise the cost 
effectiveness of operating during the off-peak electricity period, the Glenmore WTP 
is operated at the 115 ML/d flow rate, however, much of the time when demand is 
low, the flow rate through the Glenmore WTP ranges between 60 and 85 ML/d. 

The Glenmore WTP is attended by at least one operator all day every day in order to 
closely monitor and operate (if required) the Glenmore WTP as well as to perform a 
range of water quality and process performance tests and checks. 

Glenmore Water Treatment Plant complete electrical system upgrade is underway 
with funding allocation in 2021-2022, 2022-2023 and 2023-2024 financial year 
periods. The upgrade will include, among others, the installation of magnesium oxide 
dosing plant, refurbishment of sand filters along with the installation of new sand filter 
control panels, new valving and instrumentation, upgrade of the control system, and 
installation of a site security system 

2.3.2 Mount Morgan Water Treatment Plant 

The Mount Morgan Water Treatment Plant consists of an AQUAPAC package plant 
(Aquagenics Pty Ltd) that incorporates coagulation, flocculation, sedimentation and 
gravity filtration in a single tank system. This plant commenced operation in 1994 
and has a design flow capacity of 30 L/sec (~2.6 ML/d). 

Figure 2.5 shows a schematic representation of the treatment process used at the 
Mount Morgan WTP. The incoming raw water is dosed with powdered activated 
carbon to assist with the removal of soluble organics and colour. Sodium carbonate 
prepared in a batch mixing tank is then added to the raw water to adjust the pH. The 
coagulant aluminium sulphate is dosed using a duty/standby dual pump system into 
the inlet pipework. Coagulant dosed water then enters the vacuum chamber which is 
designed to provide rapid mixing conditions through intermittent high flows into the 
dosing manifold of the clarifier. The coagulant-dosed water raw water is then dosed 
with a polymer (non-ionic) as a water clarification aid.  

Clarification is achieved when the ‘pulsed’ intermittent high flows expand the sludge 
blanket then longer quiescent periods allow the sludge blanket to settle. As the 
coagulant dosed water passes through the dense sludge blanket, flocs and other 
particles collide to promote the flocculation and sedimentation process. Clarification 
also includes the use tube settlers to promote the sedimentation of fine floc particles 



 
Drinking Water Quality Management Plan 

Document No. FRW-02-02-P01  Version No. 4   21 

and reduce carry-over of fine flocs to the filters. The tube settlers are located above 
the sludge blanket in the clarification tank. The sludge blanket depth is maintained by 
a sludge hopper which is designed to act as a sludge concentrator to collect excess 
sludge. Sludge is removed through a manual or automated desludging process to 
on-site storage ponds where the sludge is gravity settled and the supernatant is 
either evaporated to avoid any possible impact on Mount Morgan WTP water quality 
or if required is transferred to a storage tank before being returned to the plant inlet. 

Figure 2.5: Schematic Representation of the Treatment Process at the Mount Morgan WTP. 

Intake 
ScreensRaw Water

Clarifier
Filtration

Waste Sludge

Sludge Storage Ponds

Filter Backwash

pH Control (sodium carbonate)

Disinfection (chlorine gas)

Clear Water 
Reservoir

Mount Morgan WTP Service Water

Distribution 
System

Polymer (Non-Ionic)

Low lift WPS

Water Reclamation

[Fluoride (sodium fluoride)]

Powdered Activated Carbon

Filtered Water

Vacuum Chamber

pH Control (Sodium Carbonate)

Disinfection (UV)

Coagulant (aluminium sulphate)

[Tankered Water Inlet Valve]

 

 

Clarified water is collected into launders through perforated pipes located above the 
tube settlers and is then transferred to the two rapid gravity sand filters for filtration. 
Each filter has a total bed depth of 700 mm made up of a 600 mm top layer of silica 
sand (effective size = 0.9-1.0 mm) which is above a 100 mm layer of coarse gravels. 
Filters are backwashed automatically or manually using a single backwash pump 
system and single blower system to wash and air scour each filter every 24-36 hours 
of plant operation. Backwash water is stored in an on-site lagoon where it is settled 
and then transferred to a storage tank before being returned to the plant inlet. 

Filtered water is dosed with sodium carbonate mixed in a chemical batching tank to 
correct pH (target pH = 7.8) using a single pump dosing system. If used, a sodium 
fluoride saturator plant then doses sodium fluoride on the filtered water to achieve 
the 0.7 mg/L target concentration. Immediately downstream of the fluoride dosing 
point is a butterfly valve with a double-tee fitting that is used as a filling point for 
tankered potable water, if required. Filtered water is then gravity fed to the on-site 
clear water reservoir (2.5 ML total storage volume). An ultraviolet (UV) disinfection 
system installed on the inlet pipe to the clear water reservoir is used to disinfect the 



 
Drinking Water Quality Management Plan 

Document No. FRW-02-02-P01  Version No. 4   22 

filtered water. The UV disinfection system is provided with online remote UV 
transmissivity monitoring to ensure system performance. The water is chlorinated 
using chlorine gas as it enters the clear water reservoir (Black St Reservoir) which 
also provides half of the service reservoir storage for the Mount Morgan Water 
Supply Scheme. The Evoqua chlorinator is designed to dose chlorine gas at the rate 
required to achieve a free chlorine residual of 1.0 mg/L in the clear water reservoir. 
The dosing is flow paced and also includes dosing control based on the on-line 
measurement of free chlorine residual. 

Alarm setpoints for low, low low, high and high high alarms for the free chlorine 
residual are in place to detect excursions outside of a target range. A number of 
process interlocks have been implemented to stop the WTP in the event of high free 
chlorine residual (>1.8 mg/L for 15 min), low free chlorine residual (<0.5 mg/L for 15 
min), high clear well turbidity (>1 NTU for 15 min), high filtered water turbidity (>1 
NTU for 15 min). Two other interlocks in the event of faults with the chlorine 
dispersion pump or chlorine dosing valve, and another interlock in the event of an 
alum pump fault also stop the WTP operation. 

Although not currently dosed since the Council adopted to discontinue dosing in mid-
2013, fluoride dosing to 0.7 mg/L, if required, is achieved using a sodium fluoride 
saturator dosing plant installed in accordance with the Fluoridation Code of Practice. 
This dosing system is controlled by a PLC that operates independently to the main 
WTP PLC. The same on-line monitoring and alarm setpoints as listed for the 
Glenmore WTP is in place at the Mount Morgan WTP. 

The plant operation is currently controlled by an Allen Bradley Compact Logix PLC 
that provides automated operation of plant starting and stopping, filter backwashing 
and de-sludging processes. On-line monitoring of a number of water quality 
parameters is now available at the Mount Morgan WTP with pH, turbidity and 
electrical conductivity monitored in raw water, filtered water and final water.  

The Mount Morgan WTP is designed with all process steps able to achieve effective 
operation at a maximum capacity of 2.6 ML/d or a peak instantaneous flow of 30 
L/sec with no option to bypass any of the treatment steps. The Mount Morgan WTP 
is operated at a constant flow rate of approximately 22 L/sec, well beneath the 
design capacity of the WTP to help ensure stability and consistency of chemical 
dosing and plant performance. Current water demand is being met easily at this 
constant flow rate with consumption usually between 0.9 and 1.3 ML/d. 

The Mount Morgan WTP is attended by an operator for at least two hours each day 
in order to closely monitor and operate (if required) the Mount Morgan WTP as well 
as to perform a range of water quality and process performance tests and checks. 

2.4 Availability of Equipment and Critical Spares 
For all WTP and water distribution infrastructure an extensive inventory of equipment 